
T10493, T10494 & T10495 (Mfg Since 10/11) -19-

T10493 Main Breakdown

Parts breakdown provided for reference only. 
Not all parts shown are available for purchase.

1
3

4

4

5
6

7

8
9

10

11

12

13

14
15

16
17

18

19

20

21

22

23

24

25

26

27
28

29

30

31

3334

35

36

37
38

39

40

41

4243

44

45

46

47

48

49

51

50



T10493, T10494 & T10495 (Mfg Since 10/11)-20-

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PT10493001 OUTER FLANGE 27 PT10493027 ARMATURE
3 PS110M PHLP HD SCR M4-.7 X 8 28 P607ZZ BALL BEARING 607ZZ
4 PS07M FLAT WASHER 4MM 29 PT10493029 BEARING SLEEVE 
5 PT10493005 INNER FLANGE 30 PT10493030 SWITCH BUTTON
6 PT10493006 GUARD PLATE 31 PT10493031 ON/OFF SWITCH
7 PT10493007 WHEEL GUARD 4" 33 PT10493033 CABLE CLAMP
8 PT10493008 OUTPUT SPINDLE 3/8"-16 34 PHTEK5M TAP SCREW M4 X 12
9 PT10493009 WOODRUFF KEY 3 X 10 35 PT10493035 SWITCH DRAW LEVER
10 PS02M PHLP HD SCR M4-.7 X 12 36 PHTEK18M TAP SCREW M3.5 X 10
11 PT10493011 FRONT COVER 37 PT10493037 CARBON BRUSH
12 P6001ZZ BALL BEARING 6001ZZ 38 PT10493038 FLAT COIL SPRING
13 PT10493013 BEARING PLATE 39 PT10493039 CARBON BRUSH HOLDER
14 PS07M PHLP HD SCR M4-.7 X 8 40 PT10493040 HOUSING
15 PT10493015 GEAR 41 PT10493041 STATOR
16 PR01M EXT RETAINING RING 10MM 42 PHTEK54M TAP SCREW M4.2 X 65
17 PT10446003 NEEDLE BEARING HK0810 43 PT10493043 FAN GUIDE BAFFLE
18 PT10493018 FRONT HOUSING 44 PT10493044 HANDLE
19 PHTEK8M TAP SCREW M4 X 20 45 PT10493045 BRUSH COVER
20 PT10493020 COMPRESSION SPRING 46 PT10493046 CABLE ARMOR
21 PT10493021 SELF-LOCKING PIN 47 PHTEK6M TAP SCREW M4 X 16
22 PT10493022 SELF-LOCKING BUTTON 48 PT10493048 POWER CORD 16G 2W  72" 1-15
23 PT10493023 PINION NUT 49 PT10493049 FIXED PIN SPANNER WRENCH
24 PT10493024 TAPER PINION 50 PT10493050 O-RING
25 P609ZZ BALL BEARING 609ZZ 51 PT10493051 OIL SEALING PLATE
26 PT10493026 BAFFLE

T10493 Main Parts List

T10493 Labels Breakdown

REF PART # DESCRIPTION REF PART # DESCRIPTION
52 PT10493051 MODEL ID LABEL 54 PT10493053 SAFETY LABEL
53 PT10493052 GRIZZLY LABEL

52

53

54


